

CERTIFICATE OF ANALYSIS (COA)

Sample Name / Code : KALE_20260109
Product Name/ Grade : RHEOPOL A3 (Produced from POLRAW-A)
Batch / Lot No. : 2025
Manufacturing Date : December 2025
Date of Analysis : 09.01.2026
Manufacturer : **POLSEP MADENCILIK**

PARAMETERS	UNIT	RESULT (%)
LOI	%	19,76
SiO2	%	45,33
Al2O3	%	2,95
TiO2	%	0,17
Fe2O3	%	1,22
CaO	%	8,01
MgO	%	22,14
NaO2	%	0,01
K2O	%	0,33
Total	%	99,92

Test method:

- XRF Spectrometric Oxide Method (EN 15309)
- Determination of the Loss on Ignition Method (TS 2980)

Manufacturer's Contact Details : **POLSEP MADENCILIK INS. GIDA. ITH. IHR. SAN. ve TIC. LTD. STI.**
Address: 75. Yil OSB Mah. 1. Cd. Toprak
Blok No:7/9 Odunpazarı, ESKISEHIR /
TURKIYE
Phone:+90 222 322 69 86
Email: info@polsep.com.tr
www.polsep.com

POLSEP
MADENCILIK INSAAT GIDA
ITH IHT SAN. ve TIC. LTD. STI.
75.YIL OSB Mah. 1.Cd. Toprak Blok.
No:7/9 Odunpazarı ESKISEHIR Tel: 0 222 322 69 86
Eskişehir V.K.N.:7321462576 Mersis No:073214625760000001
info@polsep.com.tr